W nexus

SELECT
CITYWALK

SIPL/Engg/25-26/0018 16" Dec 2025
To,

Shri V.K. SINGH, IFS

Additional Principal Conservator of Forests (C),
Ministry of Env., Forest and Climate Change,
Regional Office(CZ), Kendriya Bhawan,

5™ floor, Sector H, Aliganj,

Lucknow - 226020, Uttar Pradesh

Subject: Six Monthly Compliance report (April 2025 to September 2025) of Nexus
Select CITYWALK- Commercial Complex at A-3 & P1B, District Centre, Saket, New
Delhi.

Dear Sir,

Kindly find attached the six-monthly Compliance report (1% April 2025 to 30" September
2025) of Nexus Select CITYWALK — Commercial Complex at A-3 & P1B, District Centre,
Saket, New Delhi with all necessary information regarding the same.

This is for your kind information and record please.
[...]
e  Reports cannot be used as evidence anywhere including judiciary purpose without our prior permission.
e Sample will be retained till 15 days after the date of issue of Report

-

Verified By Avuthorized Signatory
Dixshant Shastri
Technical Manager

page 2 of 4

CORP. OFFICE & : Green Empire (Anupushpam), Above AXIS Bank, Nr. Yash Complex, Gofri Main Road, Vadodara - 390 021 (Gujarat), INDIA.
R&D Cell: +91 9898246340 Email: info@greencircleinc.com Website: www.greencircleinc.com



GREEN

ME ""56,9

¢ GREEN CIRCLE CONSULTANTS (INDIA) PVT.LTD

Integrated HSEQR Consulting Engineers, Scientists & Trainers
NABL ISO/IEC 17025:2017 Certified Organization

THE GREEN PEOPLE

TC-13635

Report No: GCI/V/LAB/G100/25-RS/25-26/Sep-00/0453

TEST REPORT

Date: 07/10/2025

ULR: TC1363525000001111F

(For the Month of Sep-2025)

Client Details Sample Details
M/s. Nexus Select Citywalk Mall a unit sample Code GCl/25/126/ WW2
Name | Of Select Infrastructure Pvt. Limited .
Location STP Outlet
Select Infros’rrucfure PvT.. LTd., Nexus Quantity oL
Address Select Citywalk , A-3, District Centre,
Saket, New Delhi—- 110017 Packing/Seal Cap Seal
Date of Analysis 30/09/2025 Sampling Done By Mr. Mukesh
Date of Sampling 28/09/2025
Date of Completion 07/10/2025 Date of Sample Received 30/09/2025
Sampling Method APHA 1060
Environmental Condition 259C + 2°C APHA 25 Edition & IS
During Test N Reference Method fon
10500
WASTE WATER ANALYSIS RESULT.
Sr. DPCC
Parameters Unit Results Reference Method
No. Standard
1. pH - 7.65 5.5-9.0 APHA 25t Edition 4500-H+B
2. Total Suspended Solids mg/L 8.7 30 APHA 25t Edition 2540 D
3. Chemical Oxygen Demand mg/L 41 250 APHA 25t Edition 5220 B
Biochemical Oxygen
4, Demand (3 days at 27 °C) mg/L 6.8 20 IS 3025 Part 44
5. Oil & Grease mg/L BDL (DL: <1) 10 APHA 25 Edition 5520 B
6. Ammonical Nitfrogen mg/L BDL (DL: <4) 50 APHA 25t Edition 4500 - NH3 C
7 Phosphate mg/L BDL (DL: <0.1) 5.0 APHA 25 Edition 4500 - P

BDL: Below Detectable Level, ND: Not Detectable, DL: Detectable Limit,
* = Limit as per CPCB (Ref: G.S.R. 1265(E). [F. No. Q-15017/2/2008-CPW]

a2
Verified By Authorized Signatory
Dixshant Shastri

Technical Manager

Page 3 of 4

CORP. OFFICE & : Green Empire (Anupushpam), Above AXIS Bank, Nr. Yash Complex, Gofri Main Road, Vadodara - 390 021 (Gujarat), INDIA.
R&D Cell: +91 9898246340 Email: info@greencircleinc.com Website: www.greencircleinc.com



GREEN

“'EMBE,@

¢ GREEN CIRCLE CONSULTANTS (INDIA) PVT.LTD

Integrated HSEQR Consulting Engineers, Scientists & Trainers

THE GREEN PEOPLE

Report No: GCI/V/LAB/G100/25-RS/25-26/Sep-00/0453 Date: 07/10/2025

TEST REPORT

(For the Month of Sep-2025)

Client Details Sample Details
Name | Of Select Infrastructure Pvt. Limited .
Location STP Outlet
Select Infros‘rrucfure Pvf. LTd., Nexus Quantity oL
Address Select Citywalk , A-3, District Centre,
Saket, New Delhi—- 110017 Packing/Seal Cap Seal
Date of Analysis 30/09/2025 Sampling Done By Mr. Mukesh
Date of Sampling 28/09/2025
Date of Completion 07/10/2025 Date of Sample Received 30/09/2025
Sampling Method APHA 1060
Environmental Condition 259C + 2°C APHA 25 Edition & IS
During Test B Reference Method mon
10500
WASTE WATER ANALYSIS RESULTS
Sr. DPCC
Parameters Unit Results Reference Method
No. Standard
8. Fecal Coliforms MPN/100 ml 81 <1000* APHA 25t Edition 9221 - E
9 Nitrate Nitrogen mg/L 1.00 10 APHA 25t Edition 4500 NO3 B

BDL: Below Detectable Level, ND: Not Detectable, DL: Detectable Limit,
* = Limit as per CPCB (Ref: G.S.R. 1265(E). [F. No. Q-15017/2/2008-CPW]

. Results relate to the items tested and sampled only.
e Reports cannot be used as evidence anywhere including judiciary purpose without our prior permission.
o  Sample will be retained fill 15 days after the date of issue of Report

-

Verified By

Dixshant Shastri
Technical Manager

page 4 of 4

CORP. OFFICE & : Green Empire (Anupushpam), Above AXIS Bank, Nr. Yash Complex, Gofri Main Road, Vadodara - 390 021 (Gujarat), INDIA.
R&D Cell: +91 9898246340 Email: info@greencircleinc.com Website: www.greencircleinc.com



Annexure -5



ANNEXURE-3

No : Adequacy/Env/2012/ 12@,15)
Dated : ;9_{ J2- /2012

ADEQUACY REPORT
ON

SEWAGE TREATMENT PLANT

FOR

SELECT CITY WALK, SAKET, NEW DELHI
DEVELOPERS: M/s SELECT INFRASTRUCTURE PVT LTD

ENVIRONMENTAL ENGINEERING DEPARTMENT

DELHI TECHNOLOGICAL UNIVERSITY

(FORMERLY DELHI COLLEGE OF ENGINEERING)
BAWANA ROAD, DELHI - 110042



ADEQUACY REPORT ON SEWAGE TREATMENT PLANT
FOR SELECT CITY WALK, SAKET, NEW DELHI
DEVELOPERS: M/s SELECT INFRASTRUCTURE PVT LTD

1.0 INTRODUCTION

SELECT CITY WALK, SAKET, New Delhi, DEVELOPERS M/s SELECT
INFRASTRUCTURE PVT LTD operéting the commercial complex
provides various facilities for tourist, visitors and entrepreneurs.
The mall also runs a Cineplex in the complex. The commercial
complex provides space to retailers, manufactures and dealers to
showcase and sell their product. The Mall Complex has restaurant
facility which caters the needs_ of visitors/ guests who visit the
Commercial Complex. The water requirement of the Complex is for
domestic /use of the Guests/ visitors, employees housed and process
water for cooking and washing operation in the Complex. The
Commercial Complex has the facilities of central air conditioning, so
a part from this water is used for flushing and gardening.

A concerted effort has been made by the management to contain the
wastewater discharge and treat the same to control the effluent
quality in order to comply with the requirements of DPCC. A detailed
analysis of the control system has been made in order to determine
the effectiveness of the control system and the same was further
checked by monitoring specific stream and analyzing the same.

The Mall Complex was visited on 06-12-2012 by a team of experts
from Delhi Technological University, Delhi, to inspect the operations
of the unit, and also check the sewage treatment facilities installed
at the site. Detailed discussion with the plant personnel were held
regarding the general concept of pollution control system, its
operation and maintenance. The report is being submitted on the
basis of the visit and study of the processing involved in plant, for
effluent generation, its treatment system, sampling and analysis of

o



2‘0

3.0

3.1

the treated and raw wastewater generated and previous experience
on the treatment of such effluent stream.

MANUFACTURING PROCESS

The Mall activities being a service-oriented unit do not have a
specific manufacturing system. The major wastewater is expected to
be produced from domestic use by the visitors/ guests, kitchen,
laundry and the emplayee stationed therein. '

WASTEWATER QUANTITY AND CHARACTERISTICS
Wastewater Quantity

Wastewater is generated mainly as domestic wastewater because of
use by visitors/guests, occupants and maintenance personnel
stationed in The Mall activities. Apart from this a small quantity of
wastewater is expected to be generated from floor washing, laundry
and kitchen as well. The total wastewater quantity from the process
system has been estimated on the basis of the working of various
washing systems and the amount of water used in various steps.
The total water requirement for the Commercial Complex has been
estimated to be about 530 KLD including the amount for domestic
purpose, central cooling, flushing and hardening. The water
requirement for cooling operation, flushing and gardening is met
from the treated wastewater of Sewage Treatment Plant. The
estimated amount of wastewater generated from the operation is
about 300 Kilolitres per day. The Commercial Complex has installed
effluent treatment plant with the capacity to treat about 300 KLD,
which shall be recycled to the extent of 100%. The unit has

WL




3.2

4.0

provided dual plumbing system and wastewater treatment facilities
to the extent of tertiary treatment level so as to make it enable to
use the treated wastewater for reuse. The STP operates on the basis
of continuous operation. Domestic water consumption within the
Mall activities is obtained from DDA Tanker.

WASTEWATER CHARACTERISTICS

The wastewater discharged from the individual process steps depend
on the material being used at the particular time. The major
contaminants in the wastewater suspended solids, oil & grease,
Biochemical Oxygen demand and COD.

Wastewater Treatment

The Commercial Complex has a well designed and installed sewage
treatment plant system for the combined effluent from the sources
mentioned above at the premises. The sewage treatment plant has
been designed and installed on the basis of physico-chemical
treatment followed by secondary biological treatment. The
treatment plant has been designed on the basis of continuous

operation

Entire sewage generated is pumped to the inlet of bar screens and
oil & Grease trap where extraneous & floating matter is removed.
The treated sewage from oil & grease trap flows to the equalization
tank. The equalized effluent from equalization tank is taken to
Clarifier, for the removal of suspended solids. Clarified effluent is
then taken to aeration tank for the biological treatment. Effluent
from aeration tank goes to the secondary settling tank for the
removal of suspended solids generated in the aeration tank. The
treated effluent from secondary settling tank taken to the clear

water tank from where it is pumped to dual media filter followed by
1

Lo



5!0

activated carbon filter for the removal of dissolved gases and
odours. Treated effluent from activated carbon filter is passed
through Ultraviolet system for disinfection. Sludge is collected from
the bottom of the settling tank and is sent to the sludge holding
tank and then passed through the filter press for its éonditioning

_ before its final disposal. Finally, treated effluent is reused

depending upon requirements.

TREATMENT PLANT PROCESS UNITS

The sewage treatment plant thus consists of the following process

units:

9.

P\IO\U\&WNH

Bar Screen

. Oil & Grease trap

Equalization tank
Aeration Tank »
Secondary Settling Tank
UV chamber

Sludge Holding Tank
Sand Filter

Filter Press

10. Activated carbon Filter
13,

Details of these process units are mentioned below:

5.1.1. BAR SCREEN PIT

QUANTITY : 1Nos.
SIZE :0.6mx 0.4 m
M.0.C y 55



5.1.2. OIL AND GREASE TRAP

QUANTITY 11 Nos.
SIZE 1 1.0mx1.5mx1.2m
M.O.C . : RCC

5.1.3. EQUALIZATION TANK

QUANTITY v 1 Nas.
S1ZE (6. Imx1.49m x 3.0m

M.0.C. 1 RCC

5.1.4. AERATION TANK

QUANTITY : 2 Nos.
SIZE 1 2.4m x 1.5m x 2.49m
M.O.C. : : MS FRP LINED

5.1.5. SECONDARY SETTLING TANK

QUANTITY : 1 No.
SIZE :1.0m x 1.0m x 0.75m
M.0.C : MS FRP LINED

5.1.6. UV CHAMBER

QUANTITY ¢ 1 No
CAPACITY 1 600 I/min

M.0.C : 88

5.1.7. SLUDGE HOLDING TANK

QUANTITY : 1 No
SIZE 1500 |
M.0.C : HDPE

5.1.8. FILTER PRESS

QUANTITY : 7 No
SIZE : 0.45m x 0.45m
M.0.C : Cl




5.1.9. SAND FILTER

QUANTITY 11 No
CAPACITY : 4 m¥/hr

5.1.10. ACTIVATED CARBON FILTER

6.0

QUANTITY 71 Mo
CAPACITY : 4 m3/hr
M.0.C : MS
CONCLUSIONS

The sewage treatment plant as designed and installed for treating
the wastewater generated from the mall activities operations of
SELECT CITY WALK, SAKET, NEW DELHI, DEVELOPERS: M/s SELECT
INFRASTRUCTURE PVT LTD Is adequate for treating 300 KLD of
wastewater and the treated wastewater comply with the
requirements of DPCC as stipulated above. The unit has to take
proper care in the operation of the system so that the treatment

capacity matches with plant sewage generation.

(Prtacipal Investigator)

Dr. S. K. Singh
Prof. & Head, Dept. of Environmenta] Engineering
Delhi Technological University
Govt. of NCT of Deliii
(Formerly Delhi College of Engg.)
Bawana Road, Defiu-110042



10.

11.

12.

13.

14.

13,

SUMMARY OF ADEQUACY REPORT FOR SEWAGE
TREATMENT PLANT OF SELECT CITY WALK, SAKET,
NEW DELHI, DEVELOPERS: M/s SELECT
INFRASTRUCTURE PVT LTD

Name of the Unit

Address of the Unit

Activity/Process

Production Capacity (max)
Manufacturing Process
Source of water

Rate of Water Consumption
Industrial/Catering
Domestic

Others

Rate of effluent discharged
Industrial (
Domestic

Others

Location of effluent discharge
Source of trade effluent

Whether effluent is treated

Whether unit has installed ETP

Details of ETP

Whether effluent discharge
rate is monitored

: SELECT CITY WALK

: SAKET, NEW DELHI
DEVELOPERS: M/s SELECT
INFRASTRUCTURE PVT LTD.

: Commercial Complex

: MCD/ Tankers

.
.

e

approx. 430 KLD

: 300 KLD

: Reuse (Flushing, Cooling & Gardening)

: Yes

: Yes

: It consists of bar screen, oil & grease

*
.

trap, equalization tank, aeration tank,
secondary settling tank, UV chamber,
sludge holding tank, sand filter, filter
press, activated carbon filter, etc.

No

Whether manufacturing Process/: Yes

Characteristics of raw materials
Have been studied thoroughly.



16.

1.

18.

19,

20.

Whether influent characteristics: No

have been monitored

Whether any by pass
arrangement

Whether design aspects have

: No

: Yes

been considered while evaluating

performance of ETP

If modifications have been
suggested to upgrade ETP

Whether existing ETP will be
able to give effluent as per
required parameters

: No

: Yes

(Princig

Dr. S. K. Singh

prof, & Head, Dept. of Env_ixonmenig: ; é; -
Delhi Technological Universss

Govt. ofNCTl(l)f Dexgx{ -

rly Dethi College of £02E-
(Fogxraga Road, Delhi-1 10042

JCNng



Annexure -6



WE MBE.?

GREEN

¢ GREEN CIRCLE CONSULTANTS (INDIA) PVT.LTD

Integrated HSEQR Consulting Engineers, Scientists & Trainers

THE GREEN PEOPLE

Report No: GCI/V/LAB/G100/25-RS/25-26/Sep-00/0453 Date: 07/10/2025
TEST REPORT
(For the Month of Sep-2025)
Client Details Sample Details
) _ Sample Code GCI/25/126/WW1
M/s. Nexus Select ClTyWGIK Moll a unit of Gents washroom, zone 5,
Name Select Infrastructure Pvt. Limited Location basement 2, WC
cubicle 2
Select InfrosfrucTure PVT. LTd., Nexus Quantity oL
Select Citywalk , A-3, District Centre, Saket,
Address . .
New Delhi—- 110017 Packing/Seal Cap Seal
Date of Analysis 30/09/2025 Sampling Done By Mr. Mukesh
Date of Sampling 28/09/2025
Date of Completion 07/10/2025 Date of Sample Received 30/09/2025
Sampling Method APHA 1060
Environmental Condition During Test | 25°C + 2°C N
Reference Method APHA 25t Edition & IS 10500
BACTERIOLOGICAL STUDIES OF TOILET SEATS ANALYSIS RESULT
Results
Sr. No. Parameters Unit Fresh Recycled Reference Method
Water Water
1. Total Coliforms MPN/100 mL 1.0 2.9 APHA 9221 B / 9222 B
2. Fecal Coliforms MPN/100 mL Absent 1.4 APHA 9221 E
3. E. coli MPN/100 mL <0.1 <0.1 APHA 9221 F
Heterotfrophic Plate <
4. Count(HPC) MPN/100 mL <500 <635 APHA 9215B / 9215C
5. Protozoa Per Ltr. Absent Absent APHA 10200
6. Helminth Eggs Per Lir. Absent Absent APHA 10201
.................................................... END REPORT.....cuitiiiiiiiiiiicie e e e e enenes

e Resultsrelate to the items tested and sampled only.
. Reports cannot be used as evidence anywhere including judiciary purpose without our prior permission.
o  Sample will be retained fill 15 days after the date of issue of Report

S

Verified By Avuthorized Signatory
Dixshant Shastri
Technical Manager

CORP. OFFICE & : Green Empire (Anupushpam), Above AXIS Bank, Nr. Yash Complex, Gotri Main Road, Vadodara - 390 021 (Gujarat), INDIA.
R&D Cell: +91 9898246340 Email: info@greencircleinc.com Website: www.greencircleinc.com




GREEN

WEMBE %

¢ GREEN CIRCLE CONSULTANTS (INDIA) PVT. LTD

Integrated HSEQR Consulting Engineers, Scientists & Trainers

THE GREEN PEOFLE

Report No: GCI/V/LAB/G100/25-RS/25-26/Sep-00/0453 Date: 07/10/2025
TEST REPORT
(For the Month of Sep-2025)
Client Details Sample Details
_ Sample Code GCI/25/126/WW?2
M/.s. Nexus Select Citywalk Mall a Ladies rest room, zone 3,
Name unit of Select Infrastructure Pvt. Location ground floor, WC cubicle
Limited 1
Select Infros’rrucfure PVT. LTd., Nexus Quantity oL
Address Select Citywalk , A-3, District Centre,
Saket, New Delhi- 110017 Packing/Seal Cap Seal
Date of Analysis 30/09/2025 Sampling Done By Mr. Mukesh
Date of Sampling 28/09/2025
Date of Completion 07/10/2025 Date of Sample Received | 30/09/2025
Environmental Condition During | /o~ , no- Sampling Method APHA 1060
Test - Reference Method APHA 25th Edition & IS 10500
BACTERIOLOGICAL STUDIES OF TOILET SEATS ANALYSIS RESULT
Results
Sr. No. Parameters Unit Fresh Recycled Reference Method
Water Water
1. | Total Coliforms MPN/100 mL 1.0 2.8 APHA 9221 B / 9222 B
2. | Fecal Coliforms MPN/100 mL Absent 1.3 APHA 9221 E
3. | E.coli MPN/100 mL <0.1 <0.1 APHA 9221 F
Heterotrophic Plate
4, Count(HPC) MPN/100 mL < 500 <625 APHA 9215B /9215 C
5. | Protozoa Per Lir. Absent Absent APHA 10200
6. | Helminth Eggs Per Lir. Absent Absent APHA 10201
.................................................... END REPORT.....cuitiiiiiiiiiiie e eeeeeneeeenenns

e Resultsrelate to the items tested and sampled only.
. Reports cannot be used as evidence anywhere including judiciary purpose without our prior permission.
e  Sample will be retained till 15 days after the date of issue of Report

AP

Verified By Avuthorized Signatory
Dixshant Shastri
Technical Manager

CORP. OFFICE & : Green Empire (Anupushpam), Above AXIS Bank, Nr. Yash Complex, Getri Main Road, Vadodara - 390 021 (Gujarat), INDIA.
R&D Cell: +91 9898246340 Email: info@greencircleinc.com Website: www.greencircleinc.com



Annexure -7/



GREEN

¢ GREEN CIRCLE CONSULTANTS (INDIA) PVT. LTD

Integrated HSEQR Consulting Engineers, Scientists & Trainers

THE GREEN PEOPLE . -
NABL ISO/IEC 17025:2017 Certified Organization

TC-13635

Report No: GCI/V/LAB/G100/25-RS/25-26/Sep-00/0453 Date: 07/10/2025

TEST REPORT ULR: TC1363525000001097F
(For the Month of Sep-2025)

Client Details Sample Details

M/s. Nexus Select Citywalk Mall a unit sample Code GCI/25/126/DW1
Name of Select Infrastructure Pvt. Limited Location UV-1, Basement-2

Select Infros‘rrucfure Pvf. LTd., Nexus Quantity 1000 mi
Address Select Citywalk , A-3, District Centre,

Saket, New Delhi- 110017 Packing/Seal Cap Seal
Date of Analysis 30/09/2025 Sampling Done By Mr. Mukesh

Date of Sampling 28/09/2025
Date of Completion 07/10/2025 Date of Sample Received 30/09/2025
Env?ronmental Condition 259C + 2°C Sampling Method APHA 1060
During Test Reference Method APHA 25 Ediition & IS 10500
DRINKING WATER ANALYSIS RESULTS
Results
I\fg. Parameters Unit UV-1, Basement-2 :2:’?:%’5'3(:"231;5 Test Method
1. pH @25°C - 7.35 6.5-8.5 APHA 25t Edition 4500 H B
2. Color Hazen <5 15 APHA 25t Edition 2120 B
3. Turbidity NTU <1 5 APHA 25t Edition 2130 B
4, Total Dissolved Solid mg/L 1272 2000 APHA 25 Edition 2540 C
5. Total Hardness as CaCOs| mg/L 502 600 APHA 25 Edition 2340 C
6. Chloride as CI mg/L 223 1000 APHA 25t Edition 4500 CI-B
7. Iron mg/L 0.16 0.3 APHA 25t Edition 3111-B
8. Fluoride as F mg/L 0.27 1.5 APHA 25t Edition 4500 F- D
9. Residual Free Chlorine mg/L BDL 1 APHA 25t Edition 4500 CI B
10. Odor - Agreeable Agreeable APHA 25 Edition 2150 B
1. Taste - Agreeable Agreeable APHA 25 Edition 2160 B
BDL: Below Detection Limit
Verified By Avuthorized Signatory

Dixshant Shastri
Technical Manager

Page 1 of 11

CORP. OFFICE & : Green Empire (Anupushpam), Above AXIS Bank, Nr. Yash Complex, Gofri Main Road, Vadodara - 390 021 (Gujarat), INDIA.
R&D Cell: +91 9898246340 Email: info@greencircleinc.com Website: www.greencircleinc.com



GREEN

WE Ma,%

¢ GREEN CIRCLE CONSULTANTS (INDIA) PVT. LTD

Integrated HSEQR Consulting Engineers, Scientists & Trainers

THE GREEN PEQPLE

NABL ISO/IEC 17025:2017 Certified Organization

Report No: GCI/V/LAB/G100/25-RS/25-26/Sep-00/0453

TC-13635

Date: 07/10/2025

TEST REPO RT ULR: TC1363525000001098F
(For the Month of Sep-2025)
Client Details Sample Details
Name of Select Infrastructure Pvt. Limited Location UV-2, Basement-2
Select Infrastructure Pvt. Ltd., Nexus Quantity 1000 mi
Address Select Citywalk , A-3, District Centre, m
Saket, New Delhi—- 110017 Packing/Seal Cap Seal

Date of Analysis 30/09/2025 Sampling Done By Mr. Mukesh

Date of Sampling 28/09/2025
Date of Completion 07/10/2025 Date of Sample Received 30/09/2025
Environmental Condition 250C + 20C Sampling Method APHA 1060